ww.ntractorclub.com

o O m 9 > © ™




Super a‘buty ,Coader

MODEL INDEX
Model No. Description Model No.

19-131 Ford Super Duty Industrial Loader ) Series Optiom
19-132 Ford Tread Width Bracket, 5/8 Yard ) T12-1

19-131 Ford Super Duty Industrial Loader) Series Optiom
19-133 Ford Tread Width Bucket, 3/k Yard)  712-2

1913} Ford Tread Width Bucket, 1 Yard . . . . . . . S-1
19-135 Bucket, Manure Fork Type . . . . + v o v & + & 5-1
19-136 Crane, Industrial Ioader . . . . . .. . ... 9 ]
19-139 Blade, Universal Dozer, éFt . . . . . . . .. S=1
19-1)40 Blade, Universal Dozer, 7F¢ . . . . . . . . . S-1
19-141 Bracket, Dozer Blade Mounting . . . . .. . . S-1
108396 Kit, Top Extension, 7Ft Dozer Blade . . . . . 5«1
195872 Kit, Top Extension, 6Ft Dozer Blade . . . . . S-1

EXTRA EQUIPMENT

190033 Kit, Skdd Shoe . . . . . & . & v v v v o . -1
19-137 Angle Adapter, Dozer Blade . . . . . . . . . . 5.1
19-138 Spring Release, Dozer Blade . . . . . . . . . . Sal

19-1143 Industrial Tractor Counterweight Box
19-1LL Kit, Rear Counterweight Box Attaching
19-145 Kit, Front Counterweight Box Attaching

Full Loader Capacity

7 Gallons

M-2C-41 Ford Hydraulic Oil




Super .Z)uty aCoader

GROUP 1-3

GROUP 2 -2

Figure A - Ford Super Duty Industrial loader




Super Duty Loader

¥ X
= ——':P/

Figure 1 - R.P.0. Loader Hydraulic Package

l; 19 29 2

-19

30

FIG. | pART No. NAME AND DESCRIPTION gg'
1 -
GROUP 1-1 INDUSTRIAL TRACTOR LOADER INSTALLATION
The following parts are installed on the Industrial Tractor
as a Regular Production Option for use with the Fard Super
Duty Industrial Tractor, Series 1801.
1 [#108409 |SUPPORT, Valve (Welded AsSSembly) . - « « « « « o o o « « 4 1
2 |#108408 |VALVE, Loader CONtrol . ¢ « o « o o s o o o o o o o o & o & 1
3 457988 BOLT, 3/L - 10 x 2-1/2 Hex Hd)
- 34813-87 LOCKWASHER, 3/L )Support to Transmission 1
- 34674-S8 NUT, 3/L - 10 Hex )
L 45796-88 BOLT, 5/8 - 11 x 2-1/2 Hex Hd)
- 134811-S7 LOCKWASHER, 5/8 ) Support to 1
> 13381,9-58 NUT, 5/8 - 11 Hex ) Transmission
g ;zohoszgg BOLT, izl’e - 16 x 1~1/8 Hex Hc;. - Support to Cyl. Head 1
120392-58 BOLT, 1/2 = 13 x 1,00 Hex Hd
7 #108412 |PIVOT, Control Valve Handle « « « « « « & « « o « o « & & & 2
8 #1084,20 |IEVER, Control Valve Operating . . + « « « « o« « « « + o . 2
- | 302209-S8 |SCREW, Cap, 5/16 - 18 x .87 Socket Bd) oy 4 40 oo >
- 3480657 LOCKWASHER, 5/16 ) Wea gl
9 (#108L18  |PIN, 5/16 x L Str. Drilled ) 1
- LL722-S8 WASHER, 5/16 Flat ) Lever to Pivot . . . . . . 2
0 |¥76006-58 72016‘5.?’8600“% PIH;13/32 > 3/”) 3
10 PIN, 5/16 x 7/8 Clevis 2
g 72016-S8 COTTER PIN, 3/32 x 3/L ) °7er %0 Spool 2

¢ New Itenms




Super .Z)uty c(’oadet"

B NAME AND DESCRIPTION QY

3 REQ.
| GROUP 1-1 INDUSTRIAL TRACTOR LOADER INSTALLATION (Cont'd)

11 [»108401  |ADAPTER, 1-3/16 - 12 x 3/L Pipe, Straight Male . . . . . . . 3
. STORTLEOL MO BINE 000 4o wie 80 0 % o5 s oo alkire 1
32 |#108421 |TUBE ASSEMBLY, Valve t0 FAlter . « « « o« « « o o ¢ o « o o « 1
13, w108417 |PLOO, Tobey 1a8/16 = I2' < s v o v e v s v v 688 9 v b 5 1
1L |«108425  [wg® BOLT, 3/8 - 16 ) 1
- 34807-57 LOCKWASHER, 3/8 ) Tube to Support 2
- 33799-S8 NUT, 3/8 - 16 Hex) 2
15 | 207697 - |ADAPTER ASSEMBLY, PLICOr + .o o o e s de oo ore 60 e s 1
-- | 107393 |NIPPIE, 1 - 12 Pipe - Adapter to Filter . . « «. « ¢ « . . . 1
35: 1107200 I |PTITER, 011 s ow s o6 o o T ke leom e e 1

| 17 |#108399 |TUBE, Filter 0 ReServoir . . + « « « « o o o &« i st 1
20 000N Y IOSR " HABO, Y5 ID . v e siie 5 <0 500 B8, 48 e el B s 2
19 | 107325  |CLAMP ASSEMBLY, HO868 « « « « « o« s o o o o b8l o e e v k
20 [%¥108400 |TUBB, Reservoir, 1=1/2 0D « v « ¢ s o o + o o o o o s « » & 1
2L I0STTT " IBIREEEE S 000IBNR < 5 56 T8 e geiolaiy SRR o e 1
22 [#108201  [CONNECTOR, 7/8 = 1k x 1-3/16 - 12 Valve to Filter & Pump Tbs | 2
-= | 372219891 "O" RING, 755 x +097 Valve to Filter & Pump Tubes . . . . . 2
== | 372229591 |"0" RING, 92l x .116 Connector, Valve to Lift Cylinder . . 2
-- |#108203  (CONNECTOR, 1-3/16 - 12 x 1-1/16 = 12 Valve to Lift Cylinder 2
22A [#108083  |TUBE, Valve to Lift Cylinder - Extending, Valve Side . . . . | 1
23 [#10808k  |TUBE, Valve to Lift Cylinder Retracting, Valve Side . . . . | 1
2L [#108141  |TUBZ, Lift Cylinder Extending Cylinder Side . . . . . . . . 1
25 [#¥108165 |TUBE, Lift Cylinder Retracting, Cylinder Side .« . . . . . . 1
20102983 ICTANR, NG 5 dod v imw e i it g O e el 2
27 20506-S8 BOLT, 3/8 = 16 x 1.75 Hex Hd)
-- 34807-S8 LOCKWASHER, 3/8 ) Tubes to Tractor 2
-- 33799-88 NUT, 3/8 - 16 Hex )
28 |#108422 |TUBE, Valve to Pump, Valve Side . = « « « « « « o« o &+ o & & 1
29 |¥114120 |TUBE, Valve to Pump, Pump Side « « « « = « « o « « o « o & & 1
-- | 87053-891 |87040-S91 "O" RING, 1. x .,139 Outlet Side . . . . . . . . 1
30 |#114119  ICTAMP BALF, SpIA€ F1ange « « o = + o 0.5 o % o o & o o s o a 2
- 205078 BOLT, 3/8 - 16 x 1-3/L Hex Q) o1.nne L
- 134807-S8 LOCKWASHER, 3/8 ) L
o DEYDONDG. " = IGEREEY. FIEREE v 0. /& “dite, 6o 0506 GAWS To B8l b e S g, 4 1
-= |#108402 m%o—é&m In%;;e‘. lh o .S. : ) ............ 1ZI;
- 2 BOLT, - 1 x 1.25 Hex
e 34,808-S7 LOCKWASHER, 7/16 ) Tanpe. ¥o. Famp L
31 [#108385 (PUMP ASSEMBLY, HYdraulic . « « « « = o « o o o s s o o o o & 1
32 |%#108398 |PLATE, Pump MOuntAng « « « = « « « o « o o o o « o s o « » « 1
- 88392-58 STUD, 3/8 - 16 - 2 x 1,50)
- 34807-87 LOCKWASHER, 3/8 ) Pump to Mounting Plate 6
- gﬁgoo-sa NUT, 3/8 - 24 Al'jex ) )
33 13-S7 LOCKWASHER, 3
A 351&163-8311 m’ 3/1].-16 HBX) Pla‘botolxlcsupport —I h
3k |#108450  |SHAFT ASSEMBLY, Pump Drive . . « « . + « P PR RS IS A 1
-- | 300138-58 |SET SCREW, 3/8 = 16 x .38 Headless - Shaft to Pump . . . . . | 2
35 | 108416 |HUD ASSEMBLY, PumD DXAVe « « ¢ « o o o o o e s o s o6 6 6 o 1
36 20508-S BOLT, 7/16 = 14 x 1.75 Hex Hd) Hub to K
-- 34,808-S7 LOCKWASHER, 7/16 ) Crankshaft Pulley
37 | 313288 |CAP, 7/8 - 1l Tube End - Used when lines are not comnected . | UL
38 | 107221  |PLUG, 7/8 = 14 - Used when lines are not connected . . . . . 2
-~ 87037-S91 "O" RING, Used when lines are not connected 2

#* New Items




5uper aﬁuty :foader

Figure 2 - Valve & Lift Cylinder Tube Parts

2 PART NO. NAME AND DESCRIPTION RBQ;
GROUP 1-2 VALVE & LIFT CYLINDER TUBZ PARTS

1 | 108408  |VALVE, ZIoader COntrol « . » v v 4 v v o o o v o v v s o . . 1

2 | 200409, ISOFPORT, YaIwe i i'v v o ik s sh e tis e g e 1

3 L5798-S BOLT, 3/k = 10 x 2-1/2 Hex Hd)

- 34813-S7 LOCKWASHER, 3/ )Suppert to Transmission 1

L 34674-s8 NUT, 3/k - 10 Hex )

L L5796-38 BOLT, 5/8 = 11 x 2-1/2 Hex Hd)

X 31811-S7 LOCKWASHER, 5/8 Wi 1

- 3381;9-S8 NUT, 5/8 - 11 Hex ) ity i

; ggl.”eos-saa BO%T, g;a - 16 x 1-1/8 Hex Hc)i ~ Support to Cyl.Head | 1
-S8 BOLT, 1/2 - 13 x 1,00 Hex Hd




Super $uty a(’oader

Qry.

PG | parT No. NAME AND DESCRIPTION REQ.
2 .
GROUP 1-2 VALVE & LIFT CYLINDER TUBE PARTS (Cont'd)

6 1081112 an,contmlvﬂﬂﬂmleu---oo..-.-...-. 2
g_lﬂﬁhzo-sslzm,{:ontr;}galnamating ). 2
| 302209-S8 |SCREW, Cap, 5/15 = 18 x .87 Soc Hd 2
v 34806257 LOCKWASHER, 5/15 ) Pivot to Valve 2
9 | 108418  |PIN, 5/16 x L Straight, Drilled) 1
- L722-58 WASHER, 5/14 Flat ) Lever to Pivot 2
5 72016-33 co*rre:;/Pgn, 3532 x 3/1:)) :
10 76006-88 PIN 16 x 7/8 Clevis 2
= 72016-S COTTER PIN, 3/32 x 3/L ) lever to Spool 2
11 | 108083  |TUBE, Valve to Lift Cylinder Extending, Valve Side . . . . 1
12 | 10808k |TUBE, Valve to Lift Cylinder Retracting Cylinder Side . . . 1
13 | 108203 CONNECTOR, 1-3/16 = 12 x 1-1/16 - 12 Valve to Lift Cylinder 2
1 | 372229-S91{"0" RING, .52k X 115 Connector « . « o « v & v . » . o S 2
15 | 108141  |TUBE, Iift Cylinder Extending, Cylinder Side . . . . . . . 1
16 | 108165  |TUBE, Lift Cylinder Retracting, Cylinder Side . . . . . . . 1
17 | 313288 [cap, 7/8 - li Tube End, Used when lines are not connected . N
18 102983 [CLAMP, Tube « « « « » . . . . 2
19 20508-58 BOLT, 3/8 = 16 x 1.75 Hex Hd) 2
- 34,807-S8 LOCKWASHER, 3/8 ) Tube to Tractor 2
et 33799-88 NUT, 3/8 - 16 Hex ) 2




Super abuty o(’oader

Figure 3 - Control Valve

ary.

FIG.
4 PART NO. NAME AND DESCRIPTION REQ.
GROUP 1-3 VALVE ASSEMBLY
- 10%03 'V*LVE, Mor conh.OI ----- . & 6.9 - & % & 0 N8 4 Le 1
Consists of Castings and Spools which are not
serviced separately plus items listed below:
1 | 108577 KIT, "O" Ring, Section Assembly . . . . . . . . . .. . 3
Consists of: |
2 "O" RING, 86k x .070) 1
E "O" RING, 1.1L x .070) Not Serviced Separately 1
g 08576 'O;GRIHGé 1.;6 ?h «070) ) 1
10857 BOLT, 3/8 - 16 x 5-1/k Special 3
- 34807-S LOCKWASHER, 3/8 ) Sections P
6 | 108573 AR IE: v 505 v sva e S 2% VR Bl el 1
7 | 10857k PLUG, 1-1/16 =12 End Plate . « « « + v v o . . . . . . | -2
8 | 372229851 "O" RING Pl;f, SIRUR GlA0 5 5% daiie, s s s s 1
9 | 108582 P, 7/8 = 2l B PIGER. os o 0 cin oih b TS 1
10 | 372219-591 NOY RING, »755 % $09T = PING: o sho'v o5 6w oheronai 1




Super $uty Loader

FiG. QTY. |
3 PART NO. NAME AND DESCRIPTION REQ
GROUP 1-3 VALVE ASSEMBLY (Cont'd) S8
| i
11 | 108703 ‘FALVEASSEHBLY,hkay ........ S w5e, el e va I B
12 | 108702 VALVE ASSEMBLY, L Way « « « « o« o o & o o 1
Consists or Valve & Spool which are not
serviced plus items listed below:
13 87039-S91 "0" RING, 862 x 4103 . . « . . . . o o 1210
. m957 WRSHEP., mther B&Ck-np ® 8 & ® B & ® ® ° s 8 e @ 2 2
1 | 108579 BUSHING, B o ey rese wasn wim wie ezse v sl e lE B
15 | 108586 wnw,z- A6:F1at; Spevdal s . i i iy s o 13
16 | 108587 WASHER, 1-1/16 Flat, Special « ¢ ¢ ¢ o ¢ o o o s & 1
17 | 108576 SPRING, CODterEng i ¢« 5. a5 va e 5 v o I2F2
18 | 108566 SIEEVE) 8DO0L & oo siiv woow das M aeE B m GbL
19 | 108565 WASHER, Spool SPpring « « o ¢ o o ¢ o ¢ ¢ o 6 o o s 1
20 | 108585 WASHER, 51/6L Flat Special « « « « v o ¢ s o « » « |2
21 | 108580 SCREW, Spool Spring « « « . « « u el SiE aca el
22 | 108567 SCREW, Sp6OY SPEANE. o s o 60 o.s ois o 353 o 1
23 | 108563 CRE, BPOOL s 5% vis o5 ol e sive eite oy Wl IE
2l | 108568 OAR 'OUOT e o wis sce wds dcal 9hn TNe SN BIE 5 1
25 | 108572 BODY, ISft Check « « « o o « o+ & o e s aie o 1L
26 87039-591 now RING, SB62: 6308 4 div ik e 1 TX
27 | 113953 VAGHER, Tonthialr: i'% o ots 38 s von s v el
28 87023"691 .0' Rm’ .926:.070 ® & & 5 8 e @ e » 1 1
29 | 113954 VABRER ) TRALHAP -0 s i % bce sie atereve b T
30 | 370509 BALYL; Wlan, 5/0 ¢ o s siw Mo aie ade. s e B L
31 108581 nmm...... '.I..ll.'l'.ll
32 87039-391*0«111140,.862:.103 2ie A e aie o 1A
33 | 108570 VALVE ASSEMBEY, Relief « « o o o ¢ o ¢ 6 o s oo & 1
3k 87039-891 non nma, B2 XOW . 5 C-weesiwie e 1
35 | 108564 VALVE ASSEMBLY, Control Check + « ¢ + + « « o « » [1
' Consists of Body plus:
36 | 305065 m5/32x7xanon............1
37 | 195843 BALL, 9716 Bylom:. e e.e .o 5 .94 o .9 4500 o L
38 87039-391 "O" RING, 862 x .103 R | |
39 | 108575 PLATE L B o 0000 le oo o o o e 6016 maSar e v aw N 2T
LO | 111206 PLUO ASSEMBLY, Bnd P1ate « ¢ ¢ ¢« o ¢ s o v o 0o 0000 | 1
Consists of Plug plus:
L1 87034891 mon mo, fa T VA DA i 005 Wl | |
k14| 113956 WASHER, Backup, 9/26 X 3/32 « « v« ¢ ¢ v o o o« o | 1
| 87037991 "O" RING, Ik x 3/3% « s e et 1
h31108569 VAVE ASSEMBLY 5 BRAIGT. o oo 5/ 0)-6 5 5vere. oiaiimieiaval 2
u‘ 87039.891 'oﬂ RIHG’ .862:.1030.0-...-0-.. 1

|




Super .buty a(’oader

22

| 0 g5

26 24 23 25

Figawre i - Pump Line Parts

“! G- | parT NoO. NAME AND DESCRIPTION REQ.
GROUP 1. PUMP LINE PARTS
1 | 108422 TUBE, Valve to Pump, Valve Side . « + + « « v & & » » o . . 1
2 | 1120 TUBE, Valve to Pump, Pump Side .+ . + « « « « 4« . . . . . . 1
3 | 108201 CONNECTOR, 1=3/16 = 12 x 7/8 - 1l, Tube to Valve . . . . . 1
ls | 3722198911 %O® RINA, o755 X 0097 ¢ o = 5.5 o o s o & s 6 ooy oo s | 1
5 | 119 CLAMP HALF, Split F1ange « « « o o o o o o « « « & 4 o 2
[3 870!;0:53891 now m/e s o937 x 103 OCutlet . . ... .... 11;
7 20507-S8 BOLT, 3/8 - 16 x 1.75 Hex Hd
- 34807-58 LOCKWASHER, 3/8 g Flange to Pump L
8 | 108385 PUMP ASSEMBLY, Bydranlie « + « o o « o o o o o o o o o« 1
9 | 108406 OASEEE, FLRIER 5" o4 e ois Bl s alanarie vord rain oty 1
10 | 108L02 ggg&mm&us ....... P T ,1.
11 BOLT, 7 - x 1.25 Hex
A 34808-S7 LOCKWASHER, 7/16 ; Flange: Yo Pup L

{



Super .:buty ,Coader

| PART N, NAME AND DESCRIPTION N,
GROUP 1l PUMP LINE PARTS (Cont'd)
12 |108L0L HOBE, - BINoW). LiS-ID % o 5.9 nnvie ¥ 80 s eI 1Y iTs 1
13 |107325 CLAMP ASSEMBLY, Hose . . . . . . s Rt e SRR e 1
1 | 312777 EREMENT, ‘COOLABE. (0. v 10. - covonon s 4o bimn Lai e oo aeiar et le 1
15 | 108398 PIATE, P MOmtAnE | o o o s aliereiotin e e s esie eionvi | A
16 88392-58 STUD, Screw, 3/8 - 16 - 2 x 1.50) 6
- 3L4807-S mcrusu:a 3/8 )Pump to Plate 6
- 33800-58 NUT, 3/8 = 21 Hex ) é
17 |108450 SHAFT ASSEMBLY, Pump DPrive « « ¢ « ¢ ¢ o ¢ o o = oo e e 1
Consists of Center Yoke plus:
18 |108LL9 YORE, ‘POmD BIA8 "o i o .0 wrieialnlaie b S s 1
19 |300138-s8 SET SCREW, 3/8 = 16 x .38 Soc Headless - Shaft . ., . . | 2
21 |108L48 TS SERSTAR IR . o 5. 04010 Eip- AULS o 56 die e 1
22 171333 KIT, Undversal Joint Repadr . « « ¢ o ¢ o ¢ & o o 2
! Consists of Center Cross plus:
23 1171329 coUP Assmn, Neadle: o5 ol sl e el e 1
2y 1171327 - L S A A ot e ) B oile 1
25 1171326 NI SNBY o ivive B wiie wite Be . 1l
26 87916i-5 FITTING, Lube, 1/8 - 27 x 29/32, 671-1/2° | 1
27 1108L16 HUB ASSENBLY;  PUaD DIV . « o: 0 o e n orb o o0 5% o8 ore 1
Consists of Hub plus:

28 194343 BRCK S RINBER. 5% e o 4% B wlel Saw S7ei mite Vuiyt o N
29 1108419 PUSHING; \BIBOK-5 6. 5ia e otisens) sy Ao e s e 10 L
30 20508-S BOLT, 7/16 = 1L x 1,75 Hex Hd) N
= 34,808-87 LOCKWASHER, 7/16 ) Hub to Tractor Pulley | )
31 |35hL463-83L |NUT, 3/Lk - 16 Hex )

| 3!1813-37 LOCKH&SH:-R, 3/1‘) Plate CO TOROOR " o s o 'v o 0 oo II




Super aﬁuty Loader

Figure 5 - Hydraulic Gear Pump

NAME AND DESCRIPTION

30256158

OV~ oNNME W

=

GROUP 1-5 HYDRAULIC GEAR PUMP

ooooooooooooooo

oooooooooooooooooooooo

RING, Seal, BOAY - « « v o v 4 0 v w v vy v oo

GO
cver
31670-S8 NUT, 7/16 - 1l Hex)

1

10

ooooooooooooooooo

FHMHF OOl




Super ﬁuty a(’oader

F1G,

I

PART NO.

NAME AND DESCRIPTION

QTY.
REQ.

11
13

15
16

17
19

111763
111762

111751
111750
110495

104291
110496

GROUP 1-5 HYDRAULIC GEAR PUMP (Cont'd)

MING’ BOd,y, M&tCth sct . . LI .- & & 8 . » .

GEAR, Pump, Matched Set . + « « « « o o s o« o+ &
7L185-8 KEY, Woodruff, #15, 3/16 o ¥ L BN o

BEARING, Cover, Drive Gear . . . . « « . . D0 et
BE.I\RING, Cover’ Driven COaYr . & o o o s o ¢ 5 s
SPRING, Cover 3aXing « « « o « o« ¢ ¢ ¢ o s o o

87060-S91 "O" RING, 1,421 x 4139 . . . ¢« & ¢« &

m,mck-up lllllllllll « & & & & & =

smL’ Shaft- e B % # 4 & @ ® 8 ® & S 8 8 " " 8

PUMP SPECIFICATIONS

Type Gear
Shaft Size 812 x 1,56
Inlet Port Size 3/L" SAZ
Outlet Port Size 1-1/h SAE
Capacity 15.5 GPM @ 1600 RPM
AND 2000 RPM

AN OV e




Super aﬂuty a(’oader

6"""" 12—
j 2

Figure 6 - Filter Lines

FEG' PART NO. NAME AND DESCRIPTION gé
GROUP 1-6 FILTER LINES

1 | 108421 |TUBE, Valve to FAlter . . . o o 4 o v o v o o v v un ... 1
2 | 108401  |ADAPTOR, Male, 1-3/16 - 12 x 3/l PIDD o5 o inih u et i 3
3 7037891 NO%-BINO, o752 I8F o o s o i o b imin Fiiain 1
L | 108425 |=g® BOLT, 3/8 - 16 ) 1
- 3LB07-S7 LOCKWASHER, 3/8 ) Tube to Support 2
| - 33799-S8 NUT, 3/8 - 16 Hex) 2
R85 200037 (PTG, Tibey 18/06/8708 o ottt o b o At e gt 1
6 | 107697  |ADAPTER ASSEMBLY, FAlter . . . . . . . oo o o v u. ... 1
7 | 107393  NIPPLE, 1 - 12 Pipe, Adapter to Filter . . .. .. . . . . 1
D21 A0T20 S INTITER, OFL . o v o's ' e aSieris caibe s a0 SN SRS L 1
9 | 108399  [TUBE, Filter to Reservoir . . . . . UL R R FhiRee o 1
10 | 10840k  [HOSE, BYbow, 2eS ID o o o o s ¢ 5 s o s e s o e s 1
| 11 | 107325  |CLAMP ASSEMBLY, HOB® « o « o « o v v o o0 o v ool 2
| 12 | 108400 |TUBE, Reservoir « o o o o v o o 0 v . ou v ... i el ey 1




eSuper ,ﬁuty a('oader

1) i

J.'/ 24 32
D 0 7
W
g

Figure 7 - Frame Parts

QTY.

. PART NO. NAME AND DESCRIPTION REQ.
GROUP 2-1 FRAME PARTS
1 /108113 POBY; DALL Avmy LALE o 5ie oo v sielieatie iy . 1
2 [108112 FOBY; TALL Arm, BAGRR o v o o o o 0.0 o s ore e AT 1
3 | 108119 BRACKET, Post Mounting, Zeft . . « ¢ « « « o o « o s o o & 1
L | 108118 BRACKET, Post Mounting, REBht . « « o« v o o o o o o o o o & 1
5 | 302964-S8 | BOLT, 3/k - 10 x 1-3/L Hex Hd) 8
6 34813-S7 LOCKWASHER, 3/h ) Bracket to Tractor 8
7 33674~S8 NUT, 3/k - 10 Hex ) 8
8 lwlha Pm, 1025 > < 6.50 Bl'illed ----------- ¢ & 9 a 8 v 2
9 1195733 PIN; 2628 Z 5T IEYIE o «on as v oiaihiia ht i ke ok 2
10 20534-S8 BOLT, 3/8 - 16 x 2-1/L Hex HA)
& 34807-58 LOCKWASHER, 3/8 ) Pin to Bracket I
- 33799-S8 NUT, 3/8 - 16 Hex )
-— 87907-S8 FITTING, Lube, 1/h - 28 x 1/2 Str - 195733 Pin . . 2

13




Super .buty a(’oader

‘;G' PART NO. NAME AND DESCRIPTION gg:
GROUP 2-1 FRAME PARTS (Cont'd)
21 | 200LT  [PIN, 228X 6 DRANIRR’ v ciariiieal e e e e e e S 2
- 87907-S8 FITPING, Iube, 1/h = 28 x 1/2 Str . . . . . . . . . 2
12 2053L-S8 BOLT, 3/8 - 16 x 2-1/l Hex Hd)
-- 34607-S8 LOCKWASHER, 3/8 ) Pin to Sracket . . . | 2
- 33799-58 NUT, 3/8 - 16 Hex )
13 1208173  [BRADE; TS o o v e e e 87 e ot e o ot e s v e e 1
IR 1AOBI00  [RRACE: REBME .o o oo i oo o i i Doy @ Ve ey 1
13 L58L2-5 BOLT, 3/k - 10 x ks Hex Hd - Post ) 2
16 15812-88 BOLT, 3/ = 10 x 3 Hex Hd - Tractor) Zrace to Post 2
17 34813-57 LOCKWASHER, 3/k ) & Tractor L
18 3L674-88 NUT, 3/4 - 10 Hex ) A
29 'I00INS | [ERACE, DERGOTRYL ..o o eise. oo @ 1000 /5 o780 Mo o 68 2
2oi 145770-S8 BOLT, 3/ - 10 x 2 Hex Hd = Post . . . . . . . . . 2
21 45798-5 BOLT, 3/4 - 10 x 2-1/2 Hex Hd - Tractor . . . . . . 2
22 | 372228-S8 WASHER, ¢78 X 1626 X 250 FLaE « « « o = o © o o o o o « & & k
23 hhSh-S8 WOT, 3/h = JOHOE LOOK = » o o o o o o o o s s oo L




Super gﬁuty Loader

Figure 8 - Iift Arm Parts
FIG, 3 QTY.
8 PART NO. NAME AND DESCRIPTION REQ.
GROUP 2-2 LIFT ARM PARTS
1 |108167 ARM, Lift . . . . . . ... o AN A e s 1
Consists of Arm plus items listed below:
2 1108076 BUSHING, 1426 x 1.5 x 1,12 Steel ~Rear . . . . . . . L
3 108077 BUSHING, 1.0l x 1,25 x 1,12 Steel = Front . . . . . . k
L 103561 PIN, 1.2l x 5.25 Headless = Cylinders . . . . . R S N
- 87907-S7 FITTING, Iube, 1/ - 28 x1/2 Str = Pin . . . . . L
5 20534~88 BOLT, 3/8 - 16 x 2-1/k Hex Hd) kL
- 34807-S7 LOCKWASHER, 3/8 ) Pins k
- 33799-88 NUT, 3/8 - 16 Hex ) k
6 (108146 PIN, 1 x 6 Drilled, Headless - Arm to Bucket . . . .. . . 2
= 20520-S BOLT, 5/16 - 18 x 2 Hex Hd ) 2
- 34806~-87 LOCKWASHER, 5/16 ) Pin 2
- 33797-S8 NUT, 5/16 - 18 Hex ) 2
7 1102983 ghl.gg?P, Hom g )8. ) ................ L
- -S7 3
E 33799-S8 NUT, 3/8 - 18 Hex) Tube Attaching L
8 | 305238 DECAL, 3-1/h x 9-5/16 Ford . . . . . . . ST SR

~n

15




Super J)uty c.(’oader

g—
Figure 9 - Lift Cylinder Assembly
FIG. . | qry.
9 PART NO, NAME AND DESCRIPTION ' REQ.
. GROUP 3-1 LIFT CYLINDER ASSEMBLY (Doudle Actin_gl
!BORE: 2.50, Stroke 36.88, Ports 7/8 = 1L UNP, 3000#PSI
- | 108096 CXLINDER  AGHBMBLY T3LG s s 7aiiie @ n om0 o ‘o -0 e cbire . ¢ 2
Consists of:
1 | 108493 TUBE & BUSHING ASSEMBEY o <u e 0o siia o mesid o iatarisoie 1
2 | 108492 ROD-& BUSHING ASSRMBEIY o i 5. a0 o 4 e 05 /e errarna e Tatas e 1
Consists of Tube or Rod plus:
3 | 108076 BUSHING, 1426 x 165 X 1612 Ste6l ¢ o v o ¢ o « & & L

16




Super eﬁuty aCoacler

|
F;G' | PART NO. NAME AND DESCRIPTION gz;
GROUP 3-1 LIFT CYLINDER ASSEMBLY (DOUBLE ACTING)(Cont'd)
h 309565 m’ Wlilﬂ.&r Ropail' = & & & 5 & & & " " B B % s s e 1
Consists of Packing plus:
5 1”2& mm, Pacnng - - - - - - - - - - - - . - - - - . 1
6 8?0?h-891 "OH RHG, 2.61 x 0139 - GM . 8 @ ® 1
7 B7035-S91 "O" RING, 612 x +103 - Piston . « « .« . 1
8 87036-8?1 ROn RING, .687 X 0103 - Tuh I 1
9 1m9 m, P&Ckiﬂg ooooooooo . " * " " 8 s & 2 a2 s s 1
10 lm Gm ’ cylimer Pacﬁng - - - - - L] - . - - L - - - - . 1
11 | 108080 NUT, Packdng v « « «.o 5.0 o s TN TR SR o S P e |
12 1m pIsTCN’ c?limer - . . - - L] - - - - L] - - - L - - - - - 1
13 lms m, 011 Inlﬁt . - - - L . . . @ . s » . = = * . ® @ 8 @ 1
1y [ 108150 |HOSE, Coupling, 7/8 = 1L Both Bnds « « « o o o o o o s o o o | 2
15 372219‘& .0. Rm’ .755 x l"-\?? :"EOSQ . . . w - . *T = & & = a - @ . o . 2

17




Super Jbuty Loader

Figure 10 - Bucket Cylinder Assembly

FIG. QTY.
10 PART NO. NAME AND DESCRIPTION REQ.
GROUP 3-2 BUCKET CYLINDER ASSEMBLY (Double Acting)
2450 Bore, 22.37 Stroke, Both Ports, 7/8 - 1L UNF, 3000#7SI
- 108(”8 cnmm ASSBHBLY, B\l@ket * & & B @ % 8 ® 6 b N P e B8 » e 2
Consists of:
1 | 10849k TUBE & BUSHING ASSEMBLY . « « + « « . O O TR s W 1
Consists of Tube plus:
2 | 108076 BUSHING, 1426 x 15 x 1,12 Steel . . . . . .. ave 1R
3 | 108L91 ROD & BUSHING ASSEMBLY .+ « = © +» o o « « « s « 5 o » 1
Consists of Rod plus:
L | 108077 BUSHING, 1,01 x 1.25 x 1,12 Steel . . ... .. . 2
5 | 309566 KET; Oylindens REpaIIs " Jiia orm e i o0 e 0 siadaval | X
Consists of Packing plus:
6 | 195279 WIFER, Packing, Rubber . . . « . . . . . cradesaiy P rd
7 | 8707L4~S91 "O" RING, 2,61 x .13% Glard . . . . . . 1
8 ‘ 87035-S91 "O" RING, 1 x .139 - Pistem . . . . . . 1
9 | 108090 UL, -Cylinder Paoleng - o s fare e e e et et e aie e 1
10 | 108103 GLAND, Faoking o o0 o 0is s v @ v 5 o 1
11 | 195288 BTOP; - CYLIOIE o o0 s/ 160 arier 8o Bied e e tan aolea IV Eg
121@102 PISTON,CJ‘IMOI‘...-...-..........- 1
13 3’#’[32-38““1‘,7/8-1!&3&,1001! e e alle e 0ne eelle 1

18




Super aﬁuty <,('oac[ezr-

QTY.I

FIG.
10 | PART No. NAME AND DESCRIPTION REQ.
GROUP 3-2 BUCKET CYLINDER ASSEMBLY (Double Acting)(Cont'd)

1k [108146 PIN, 1 x 6 Drilled, Headless - Cylinder to Bucket . . . . . 2
- 20520-S BOLT, 5/16 - 18 x 2 Hex Hd)

- 34806-87 LOCKWASHER, 5/15 ) Pin Retaining . : 2
- 3379‘?‘68 m, 5 16 - 18 }

BUCKET POSITION INDICATOR

15 114218 INDICATOR, (Welded Asse=bly) « « « o« o « o o o o & o 1
16 |11h22h FOINTEE, TRAL0abir - o o o 5. 0.5 e e @)l o v iiere s 1
17 L7228 WASEER . . . . . . e 1
18 72016=S8 COTTER IN « « « o o « o o o 1
by g 372’4‘81.88 NLT, I/h - 28 X 066 S:“.O‘.".lder e & 8 b . # & e & ® Y 1
20 3“]1‘1-68 N.’JTP l;,h - 28 :-OCk ..... . @ . = ® @ . ® 1
21 {LOLT7515S |CLAMP ASSEMBLY, INGiCatOr &« « o« o o« o o « o o o « & . o 3




Super .Z?uty .,Coacler

SOUT] OTINUIPAH 304o0g - [T oandrg

20



Super .ﬁuty foader

Qry.

| me.
Ly | PART No. NAME AND DESCRIPTION REQ.
GROUP L-1 BUCKET HYDRAULIC LINES

1 | 108164 HOS&Tube,Retracting.......-........ >
2 | 108142 |HOSE & TUBE, Extending . « o « o v v & o o v v oo oo 1
3 | 108201  [CONNECTOR, 7/8 - 1k x 1-3/16 - 12 - Valve . . . . . . . 2
L | 372219-S|"0" RING, " 758 x 4097 - Connector to YEIW® oe &% %e o 2
5| 108157 |TUBE, Retracting . . . « v « v ¢ o« 4« o o & & ¢ sls a's 1
6 | 108156 |TUBE, Bxtending . . . . . . . . . Wi ahl A & 1
7 | 1140k9  |HOSE, Coupling, Both Inis - 7/8 - 1L UNF . . . . . . . . L
8 | 372219-591"0" RING, o755 % +0°7 Hose 0 Cvlinder « » . . « » o . . k

21




Super .‘buty foader




Super Duty Loader

FIG.  5ART NO. NAME AND DESCRIPTION QTY.
12 REQ.
GROUP S-1 ATTACHMENTS
1 119132 . IBUCKET, Treed WEAMN, 5/0 TR o c o ol atu oo 9) wosiimie, s o 1
T T e R T e e . L e 1
PR o Ly o gt e R G 7 o e R S 0 e S e 1
3 113081260 HIAP; Duokety REBME /' o' aile wine e eiie e stra me s e (o e 1
L | 19-133 [BUCKET, Tread Width, 3/L Yard . . « « + « ¢ ¢« v o = « o o & 1
B HCTORLTE: TP RO o ai e o ieras eme s mr o LB B S i thce e S se 1
6" LIS o IBUCKETY, Tread WiAth, N XaNl o o 3 s mre sier evre olie s die 1
B TR L TR T R R R A N T R B BT N 1
8 |19=135 {BUCKET, Manure FOrk TyPe « « « ¢ o« s o » a o o s « o o o 4 - 1
S IBNT - WIRES PR 505 a5 5w i aesits B BT 7
10 72057‘5 COTTER PIN, m x 1-1/,4 o TIN0 e a6 0 e er e e ke 7
11 | 19-136 o TRAUBtrta) ToRdBIY v & N b e e et e RRee s el 1
12 | 19-139 BUADE, :GUMEVEratl Dosalts OFU « ¢ o o 5 »ie's. s o ais 56 o e 1
08 T SO R PN SR e i ST O, o K PO Sy R 1
1 | 195872 IKIT, Top Extension, §Ft., Dozer Blade . « + « + « « v + + 1
15 | 19-140 LADE, Universal Dozery 7Ft « « « o o & o o o o s o o + o & 1
16 | 194827 By Cubttdng; LomE o' X a'h ¢e o aite & W {e e e s ti 1
17 | 195861 P CREING, BROE. . o0/« riwiieisn e Tosze “anir T S i 2
18 108396 s Top Extension, 7Ft, Dozer Blade . + « « « « &« o & « & & 1
19  300308-8 [BOLT, 1/2 - 13 x 1.1/2 Plow (9 for 19-139)(13 for 19-140))Iip 22
- 809-58 LOCKWASHER, 1/2 ) to| 22
- |338h5-sa NUT, 1/2 - 13 Hex )Blade22
- [20510-88 BOLT, 1/2 - 13 x 1-3/L Hex Hd) Bracket to Blade L
- 13480957 LOCKWASHER, 1/2 ) (Upper) Part of N
-- 133845-58 NUT, 1/2 - 13 Hex ) 19-139, 14O L
-- | 302515-58 [BOLT, 3/4 - 10 x 1-3/L Carriage) Bracket to Blade 2
- | gﬂsla-m LOCKWASHER, 3/L ) (Upper) Part of 2
- 67u-S8 NUT, 3/k - 10 Hex ) 19-139, 140 2
- 204432-S8 BOLT, 1/2 - 13 x 1-1/L Hex Hd) L
- 34809-S7 LOCKWASHER, 1/2 ) Extension to Blade X
- 338L5-S8 NUT, 1/2 - 13 Hex )(Part of 108396, 195872) | )
20 | 19-141  [BRACKET, Dozer Blade Mouriting . « « « « « o o o ¢ s « = « & 2
EXTRA EQUIPMENT
ol e Dot () ok KT U T T O SRS N . e e AR
- 19-137 ‘NGIE mm, Doger Bl&de ® s 8 % 8 B 8 B 8 % 4 8 8 ¥ &8 @ m
== | 19-138 |SPRING REIEASE, DOZer Blade . . « « « + o o o o o« o o o & » AR

23



<Super .‘buty a(’oader

NUMERICAL INDEX

102983
103561
103624

103525
104288
10L:290

10L291
107221
10729L

107325
107393
107697

| 108078
108076
108077

108080
103081
108083

10808
108089

108090

108091
108096
108098

108102
108103
108112

108113
108118

108119

108121
108126
108127

108141
108142
108145

10816
108147
108148

CAD % ona Stwa e 355,15
AP RNPE, -

SR E I e e e 10
Rebadney & /s % s.-e v 10
CRRIOBE .0 i0reniovico=rnie=amn 10
RINE oo o o 0iisi's 5% o 10
BINE: o o via e aiel v 1
PROR. 00816 6 Buw 8w ke 3
WLIEAY o il B0 6 3,12
Clamp Assy .« : . . & 3,9,12
Nipple . .. .. .4+ 3,12
Adapter Assy . . . . . 3,12
TODR: .5 5l B PvE v 17
BUBRLGE » soo w0 s 15,16,18
Bushing . . . . . . . . ,18
MOV s &% 3% 3% &% N 17
Gland . AR @Sk 17
THDR’ &% o.d sre e B g
Rube: 30 siw SR @ e 3,5
HOb « o6 o0 o0 oa 0 s 17
Wals U T S B e 1
PIobOR & o 5 aiw el 17
Cylinder Assy . . . . . . 15
Cylinder A86¥ « « + .+ + = 18
PABUEE 5 2 4N e e e 18
T e - R e I 18
| AT I R AP 13
PO o e e e e 13
DEROBNE o v oo o o iae 13
T A R R A 13
B AN v e el a 23
BB o incial e o le v e G 23
£ | S SR R ST S 23
2 3 |- PN P R e N 3,5
HoB® & Tab® ;. o s's 5. 21
BEROO: 5 ' o )0 0me o 1
|y § - R TN N T xS 15,19
BIRLS LG USSR s
PARGTE aicn a1ee e 13

108150
108156
108137

108164
108165
108167

108171
108172
108173

108198
108201
108203

108385
108396
108398

108399
108400
108401

108102
108L0kL
1081106

108408
108409
108L12

108416
108417
108418

108119
108420
108421

108422
108425
108148

108449
108450
108491

108492
108493
108494

HOMD | i\ acm-mininnsitimie
TUDB: AR e e R e e 21
BOBB: i 6 ik i i 21
Hose & Tube . . . . . . . 2l
BUBO ol e R e e 3,5
A 15
115 S R O 23
WP~ S5 sos wdy o 3 23
L R S T 1
BN 5 oty won oo s 1
Connector ., . . . . . 3,8,21
COMNOCtOr « « ¢ o ¢ o0 s 3,5
Pump Assy . . . . . . .3,8,10
B 5% is e o e e @ 23
m&t& oooooooooo 3’9
5 SRR | (R, £ - 3,12
DS % 6% 5ih el ois & 3,12
Ldapter ......... 3’12
FIlange . . v v « v o o & 3,8
HOME '3 e ife 0% avs 3,9,12
L N 3’8
VEIVD o % v e Qo 2,!1,6
QUPPRE o7s 3% =00 » % 4 3
AVt o ot o qrie @00 s 2,5
HUDUAERY v uoorivii o 3,9
P S 5iove or v 3,12
PR e o) eie e abd 2,5
BUBICIRE 5o .05 ot iniin b 9
RONEL (o "o 2o 1678 (1653 148 0 Fo 2,5
iy T R T T Rt 3,12
BORE: - onwsiao o v i s « 8
UaBOIE' 5 5 e e S 3,12
TOME o'oa s vl e’ e e 9
TOWE 0iva 1aina el w7 by ih e 9
e T N PN G S 9
Rod & Bushing Assy 18
Rod & Bushing Assy . . 16
Tube & Bushing Assy ., . . 16
Tube & Bushing Assy . . . 18




«Super abuty .,(’oatler

NUMERICAL INDEX (Cont'd)

| 108556
| 108557
| 108563

108564
108565
108566

108567
108568
108569

108570
108572
108573

10857h
108575
108576

108577
108578
108579

| 108580
108581
108582

108585
108586
108587

108702
108703
108717

110494
110495
110496

111206
111750
111751

111753
111762
111763

- 113953
11395k
| 113956

..........

..........

ooooooooo
ooooooooo

ttttttttt
.......

ooooooooo

333957 Wamhe® v o eiae N e 7
LT OB o 5. 5 o9 5 oled o 21
111119  Clamp Half . 3,8
BRI20 DS s« o6 e b b 3,8
173306 BINE 5 5k o 5% 68 s e 9
ATAIOT BORL » i 4% oo Bis s 9
171329 Cup ASSY .« = ¢« « s o o » 9
ITARAS KPS % o8 o avie E0b b 9
190088 X6 i o5 66 b eiw b 23
1928k  Ball o6 wia Bite b 10
I3 Blook s o .4 o ¢ a0 0.0 o 9
TBB27. AP v a4 o' % ols ois & 23
195279 WHPR & o6 4% b6 ot & 18
195280 WEPOX « v v 4 v 4 o 0 0w . 17
199088 'St s G @ E M8 o ik 18
1138 B v 6w ity O M2 s 13
APBIS. BRI 5 o'v & 5 6 e v i
IMOBL: XAP v ovvihiiain St ot 23
L T L T e 23
300138-S Set Serew . . . . .. . . 3,9
300308-S Bolt . . . .. ..... 23
302209-E8Screw . . . ... .. . . 2,5
30251588B0lt . ¢ ¢ ¢ . 000 . . 23
J0REERBBBONY: & . oo v 10
202964=S8BOIt . ¢ o . o0 oe ue 13
09008 PN < o'’ 3 els e ave 7
309565 Kb .. ic s o vie oa 17
300666, B wis vie v e 3% 18
312777 Element . . . . . . ... 3,9
13280 CR’Y o =% oh b e s s5
35u463-S34 Nut . . .. ... .. 3,9
370509 BRI 5 o 5 s e 7
372219-891 "O" Ring . . . 3,6,8,17,21
372229-S91 "O0" Ring . . . . . . 3,5,6
305238 DOOAL ¢ v o v o0 ois




www.ntractorclub.com




	Front Cover
	Model Index
	Rightside view of loader
	Loader Hydraulic Package
	Valve and Lift Cylinder Tube Parts
	Control Valve
	 Pump Line Parts
	Hydraulic Gear Pump
	Filter Lines
	Frame Parts
	Lift Arm Parts
	Lift Cylinder Assembly
	Bucket Cylinder Assembly
	Bucket Hydraulic Lines
	Buckets & Attachments
	 Numerical Index
	Rear Cover



